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Our letters and reports are for the exclusive use of the client to whom they 
are addressed and shall not be reproduced except in full without the 
approval of the testing laboratory.  The use of our name must receive our 
written approval.  Our letters and reports apply only to the sample tested 
and/or inspected, and are not indicative of the quantities of apparently 
identical or similar products.  Material submitted to our metals department 
will be discarded after a period of 30 days unless otherwise directed. 
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PROJECT INFORMATION 
 
 
Material : HLMI PLASTIC WITH 6% RUBBER  
Test: Retraction and Expansion at Prescribed Temperatures 
 
 
Method: Four strips of material, 5” length x 1” wide x ¼” thick were prepared.   Each was measured at 

numerous locations to provide accurate length, width, and thickness results.  Two strips were 
placed into a 160°F oven, and measured at the same locations, every 30 minutes over a period 
of two hours, until no further expansion was noted.  The remaining two strips were immersed 
into an alcohol bath at -40°F.  Measurements of the length, width, and thickness were made 
every 5 minutes for a period of 20 minutes.  After 20 minutes, not retraction, or shrinkage, of the 
material was noted.  

 
TEST RESULTS 

 
Retraction (Shrinkage) of HLMI Plastic, with 6% rubber at -40°F 

Width = - 0.72% Thickness = - 0.52%  Length = - 0.55% 
 
 

Thermal Expansion of HLMI Plastic, with 6% rubber at +160°F 
Width = + 0.54% Thickness = + 0.40%  Length = + 0.2% 

 
 
All samples returned to their original dimensions after resting in ambient conditions. 


